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InBand Emissions

Test Result

Test . _— .
Mode Antenna | Frequency[MHZz] RU Size RU Index Result Limit Verdict
26Tone RUO See test graph See test graph PASS
Antl 5955 52Tone RU37 See test graph See test graph PASS
106Tone RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Antl 6175 52Tone 52RU39 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant2 6175 52Tone 52RU39 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6415 52Tone RU40 See test graph See test graph PASS
11AX20MIMO 106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Antl 6475 52Tone RU39 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Ant2 6475 52Tone RU39 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AGOZ-L31W

Page Number

1 A2-217 of A254




SPORTON LAB.

FCC RF Test Report

Report No. : FR222304-01G

26Tone RUO See test graph See test graph PASS
Antl 6535 52Tone RU37 See test graph See test graph PASS
106Tone RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6535 52Tone RU37 See test graph See test graph PASS
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26Tone RU4 See test graph See test graph PASS
Antl 6695 52Tone RU38 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
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106Tone RU53 See test graph See test graph PASS
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106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6875 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
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106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
Antl 6995 52Tone RU38 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU4 See test graph See test graph PASS
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106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
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-50,000 MHz -32,520 MHz | 200.000 kHz | 5.90653 GHz | -64.26 dBm | -41.48 dB | -1.48 dB
-32.520 MHz | -21.680 MHz | 200.000 kHz | 5.92255 GHz | -64.61 dBm -41.83dB | -191dB
-21.680 MHz | -11,840 MHz | 200.000 kHz | 5.93339 GHz | -64.78 dBm | -42.00 dB | -14.06 dB
-11.840 MHz -10.840 MHz = 200,000 kHz 5.94324 GHz | -63.37 dBm -40.60 dB -22.26 dB
10.840 MHz 11.840 MHz | 200.000 kHz 5.96676 GHz | -64.67 dBm -41.89 dB -23.55 dB
11.840 MHz 21,680 MHz | 200.000 kHz 5.97661 GHz | -64.71 dBm -41.93 dB
21.680 MHz 32,520 MHz | 200.000 kHz 5.98745 GHz | -64.76 dém -41.98 dB
32.520 MHz 50.000 MHz = 200.000 kHz 5.99881 GHz -64.61 dBm -41.83 dB
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Ref Level 0.00 d8m Offset 16,22 dB Mode Sweep
Count 100/100
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CF 5.955 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -22.18 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,520 MHz | 200.000 kHz | 5.90507 GHz | -64.28 dBm | -42.10dB -2.10 dB
-32,520 MHz | -21.680 MHz | 200.000 kHz | 5.92255 GHz | -64.69 dBm | -42.51dB -2.59 dB
-21.680 MHz | -11,840 MHz = 200.000 kHz | 5.93354 GHz | -64.71 dBm -42.53dB -14.71 dB
-11.840 MHz -10.840 MHz 200,000 kHz 5.94324 GHz | -62.88 dBm -40.69 dB -22.36 dB
10.840 MHz 11.840 MHz | 200.000 kHz 5.96676 GHz | -64.42 dBm -42.24 dB -23.90 dB
11.840 MHz 21.680 MHz _ 200.000 kHz 5.97661 GHz | -64.72 dBm -42.53 dB -14.59 dB
21.680 MHz 32.520 MHz | 200.000 kHz 5.98745 GHz | -64.66 dBm -42.48 dB -2.56 dB
32.520 MHz 50.000 MHz = 200.000 kHz 5.99065 GHz -64.57 dBm -42.39 dB -2.39 dB
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Spectrum I |n§'
Ref Level 0.00 d8m Offset 16.42 d& Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -18.77 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,700 MHz | 200.000 kHz | 6.12900 GHz | -65.28 dBm | -46.50 dB | -6.50 dB
-32.700 MHz | -21,800 MHz | 200.000 kHz | 6.14237 GHz | -65.38 dBm | -46.60 dB | -6.68 dB
-21.800 MHz | -11,900 MHz | 200.000 kHz | 6.15327 GHz | -65.45 dBm | -46.68 dB | -18.74 dB
-11.900 MHz -10,900 MHz = 200,000 kHz 6.16318 GHz | -65.00 dBm -46.23 dB -27.89 dB
10.900 MHz 11.900 MHz | 200.000 kHz 6.18682 GHz | -64.98 dBm -46.21 dB -27.88 dB
11,900 MHz 21,800 MHz | 200.000 kHz 6.19673 GHz | -65.29 dém -46.52 dB -18.58 dB
21.800 MHz 32,700 MHz = 200.000 kHz 6.20763 GHz | -65.17 dém -46.40 dB -6.48 dB
32.700 MHz 50.000 MHz = 200.000 kHz 6.21809 GHz -65.02 dBm -46.24 dB -5.24 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16.42 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -19.49 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,700 MHz | 200.000 kHz | 6.13859 GHz | -65.22 dBm | -45.72 dB | -5.72 dB
-32,700 MHz | -21,800 MHz | 200.000 kHz | 6.14237 GHz | -65.42 dBm | -45.92 dB -6.00 dB
-21.800 MHz | -11.900 MHz ~ 200.000 kHz 6.15327 GHz | -65.42 dBm -45.92dB -17.98 dB
-11.900 MHz -10,900 MHz 200,000 kHz 6.16318 GHz | -64.86 dBm -45.36 dB -27.03 d8
10.900 MHz 11.900 MHz | 200.000 kHz 6.18682 GHz | -64.62 dBm -45.13 dB -26.79 dB
11.900 MHz 21.800 MHz _ 200.000 kHz 6.19673 GHz | -65.13 dBm -45.63 dB -17.69 dB
21.800 MHz 32,700 MHz | 200.000 kHz 6.20763 GHz | -65.02 dBm -45.52 dB -5.60 dB
32.700 MHz 50.000 MHz = 200.000 kHz 6.20937 GHz -64.97 dBm -45.47 dB -5.48 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -20.26 dBm

Standard: None

RBW 200.000 kHz

| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,700 MHz | 200.000 kHz | 6.13932 GHz | -65.20 dBm -44.94 dB -4.94 dB
-32,700 MHz | -21.800 MHz | 200.000 kHz | 6.14237 GHz | -65.27 dBm | -45.01dB -5.09 dB
21,800 MHz | -11.900 MHz | 200.000 kHz | 6.15327 GHz | 65.31dBm | -45.05dB | -17.11dB
-11.900 MHz ~10.900 MHz 200.000 kHz 6.16318 GHz | -62.58 dBm -42.32 dB -23.99 dB
10.900 MHz 11.900 MHz 200.000 kHz 6.18682 GHz | -64.60 dBm -44.34 dB -26.01 dB
11,900 MHz 21,800 MHz 200.000 kHz 6.19673 GHz | -65.13 dBm -44.87 dB -16.93 dB
21.800 MHz 32.700 MHz 200.000 kHz 6.20763 GHz | -65.06 dBm -44.81 dB -4.89 dB
32,700 MHz 50.000 MHz 200.000 kHz 6.21039 GHz -64.91 dBm -44.65 dB -4.65 dB
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-80 d
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691 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -21.29 dBm

Standard: None
RBW 200.000 kHz

I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.000 MHz -32,340 MHz ~ 200.000 kHz 6.12594 GHz | -65.29 dBm | -44.00 dB | -4.00 dB
-32,340 MHz -21,560 MHz | 200.000 kHz | 6.14273 GHz | -65.43 dBm -44.14 dB | -4.22 dB
-21.560 MHz | -11,780 MHz | 200.000 kHz | 6.15351 GHz | -65.43 dBm -44.15dB -16.21 dB
-11.780 MHz -10.780 MHz 200.000 kHz 6.16330 GHz | -65.16 dBm -43.87 dB -25.54 dB

10.780 MHz 11,780 MHz | 200.000 kHz 6.18670 GHz | -65.13 dBm -43.85 dB -25.52 dB
11,780 MHz 21,560 MHz | 200.000 kHz 6.19649 GHz | -65.29 dBm -44.00 dB -16.06 dB
21.560 MHz 32,340 MHz | 200.000 kHz 6.20727 GHz | -65.30 dém -44.02 dB -4.10 dB
32.340 MHz 50.000 MHz = 200.000 kHz 6.21436 GHz -65.00 dBm -43.71 dB -3.71 dB
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Spectrum Emission Mask
| Peak Power -22.68 dBm
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L

RBW 200.000 kHz

Power Abs Power Rel Alimit
-2.57 dB
-2.79 dB

-14.83 dB

-24.09 dB

-23.86 dB

Rangelow | RangeUp | RBW | Frequency |
-50,000 MHz -32,340 MHz | 200.000 kHz | 6.13853 GHz -65.25 dBm -42.57 dB |
-32,340 MHz -21.560 MHz | 200.000 kHz | 6.14273 GHz | -65.39 dBm | -42.71dB |
21,560 MHz | -11.780 MHz | 200.000 kHz | 6.15351 GHz | 65.45dBm | -42.77dB
-11.780 MHz ~10.780 MHz 200.000 kHz 6.16330 GHz | -65.10 dBm -42.42 dB
10.780 MHz 11.780 MHz 200.000 kHz 6.18670 GHz | -64.87 dBm -42.19 dB
11,780 MHz 21.560 MHz 200.000 kHz 6.19649 GHz | -65.31 dBm -42.63 dB
21.560 MHz 32,340 MHz 200.000 kHz 6.20727 GHz | -65.18 dBm -42.50 dB
32,340 MHz 50.000 MHz 200.000 kHz 6.21697 GHz -65.05 dBm -42.37 dB
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Spectrum Emission Mask Standard: None
Peak Power -23.33 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.340 MHz | 200.000 kHz | 6.14172 GHz | -65.29 dBm | -41.96 dB -1.96 dB
-32,340 MHz -21,560 MHz | 200.000 kHz | 6.14273 GHz | -65.41 dBm -42.08 dB | -2.16 dB
-21.560 MHz | -11,780 MHz | 200.000 kHz | 6.15351 GHz | -65.36 dBm -42.03dB -14.09 dB
-11.780 MHz -10.780 MHz = 200,000 kHz 6.16330 GHz | -63.26 dBm -39.93 dB -21.59 dB
10.780 MHz 11.780 MHz | 200.000 kHz 6.18670 GHz | -64.93 dBm -41.60 dB -23.27 dB
11.780 MHz 21.560 MHz _ 200.000 kHz 6.19649 GHz | -65.20 dBm -41.87 dB -13.93 dB
21.560 MHz 32.340 MHz | 200.000 kHz 6.20727 GHz | -65.09 dém -41.76 dB -1.84dB
32.340 MHz 50.000 MHz = 200.000 kHz 6.20886 GHz -64.99 dBm -41.66 dB -1.66 dB
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[ Spectrum Emission

Mask

Peak Power -19.43 dBm

Standard: None

RBW 200.000 kHz

04:55:11

| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,460 MHz = 200.000 kHz | 6.36986 GHz | -65.08 dBm -45.65 dB -5.65 dB
-32,460 MHz -21.640 MHz | 200.000 kHz 6.38261 GHz | -65.20 dBm | -45.77 dB | -5.85 dB
21,640 MHz | -11.820 MHz | 200.000 kHz | 6.30343 GHz | 65.13dBm | -45.70dB | -17.76 dB
-11.820 MHz ~10.820 MHz 200.000 kHz 6.40326 GHz | -64.86 dBm -45.43 dB -27.10 dB
10.820 MHz 11.820 MHz 200.000 kHz 6.42674 GHz | -63.34 dBm -43.91 dB -25.57 dB
11,820 MHz 21,640 MHz 200.000 kHz 6.43657 GHz | -65.20 dBm -45.77 dB
21.640 MHz 32,460 MHz 200.000 kHz 6.44739 GHz | -65.28 dBm -45.85 dB
32,460 MHz 50.000 MHz 200.000 kHz 6.44085 GHz -65.07 dBm -45.64 dB
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| Spectrum Emission Mask Standard: None
Peak Power -20.36 dBm RBW 200.000 kHz
| Rangelow | Rangeup | RBW | Frequenc | _Power Abs | PowerRel |  ALimit
__Range Range Up guency
-50,000 MHz -32.460 MHz | 200.000 kHz | 6.37928 GHz | -65.06 dBm | -44.70 dB | -4.70 dB
-32,460 MHz -21.640 MHz | 200.000 kHz | 6.38261 GHz | -65.14 dBm | -44.78 dB -4.86 dB
-21.640 MHz | -11.820 MHz  200.000 kHz | 6.39358 GHz | -65.04 dBm -44.68 dB -16.86 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 6.40326 GHz | -64.65 dBm -44.28 dB -25.95 dB
10.820 MHz 11.820 MHz | 200.000 kHz 6.42674 GHz | -63.08 dBm -42.72 dB -24.39 dB
11.820 MHz 21.640 MHz  200.000 kHz 6.43657 GHz | -65.15 dBm -44.79 dB -16.85 dB
21.640 MHz 32.460 MHz ~ 200.000 kHz 6.44739 GHz | -65.26 dBm -44.90 dB -4.98 dB
32,460 MHz 50.000 MHz = 200.000 kHz 6.46000 GHz -65.14 dBm -44.78 dB -4.78 dB
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Spectrum I |n§'
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Spectrum Emission Mask Standard: None
Peak Power -20.19 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32.460 MHz | 200.000 kHz | 6.37986 GHz | -65.03 dBm | -44.84 dB | -4.84 dB
-32,460 MHz -21.640 MHz | 200.000 kHz 6.38261 GHz | -65.12 dBm | -44.93 dB | -5.01dB
-21.640 MHz | -11,820 MHz | 200.000 kHz | 6.39343 GHz | -65.09 dBm | -44.90dB | -16.96 dB
-11.820 MHz -10.820 MHz = 200,000 kHz 6.40326 GHz | -64.22 dBm -44.03 dB -25.70 dB
10.820 MHz 11.820 MHz | 200.000 kHz 6.42674 GHz | -62.71 dBm -42.52 dB -24.18 dB
11.820 MHz 21,640 MHz | 200.000 kHz 6.43657 GHz | -65.12 dBm -44.93 dB -16.99 dB
21.640 MHz 32,460 MHz | 200.000 kHz 6.44739 GHz | -65.19 dém -45.00 dB -5.08 dB
32.460 MHz 50.000 MHz = 200.000 kHz 6.45217 GHz -65.10 dBm -44.90 dB -4.90 dB
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CF 6.415 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -21.43 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.040 MHz | 200.000 kHz | 6.36913 GHz | -65.12 dBm | -43.69 dB -3.69 dB
-32.040 MHz | -21.360 MHz | 200.000 kHz | 6.38303 GHz | -65.18 dBm | -43.75dB -3.83 dB
-21.360 MHz | -11.680 MHz  200.000 kHz 6.39371 GHz | -65.13 dBm -43.70 dB -15.76 dB
-11.680 MHz -10.680 MHz = 200,000 kHz 6.40340 GHz | -64.91 dBm -43.48 dB -25.15 dB
10.680 MHz 11,680 MHz  200.000 kHz 6.42660 GHz | -63.25 dBm -41.82 dB -23.49 dB
11.680 MHz 21.360 MHz _ 200.000 kHz 6.43629 GHz | -65.15 dBm -43.72 dB -15.78 dB
21.360 MHz 32.040 MHz | 200.000 kHz 6.44697 GHz | -65.27 dBm -43.84 dB -3.92 de
32.040 MHz 50.000 MHz = 200.000 kHz 6.45595 GHz -65.11 dBm -43.68 dB -3.68 dB
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -22.88 dBm

RBW 200.000 kHz

| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,040 MHz = 200.000 kHz | 6.38245 GHz | -65.07 dBm -42.19.dB | -2.19 dB
-32,040 MHz -21.360 MHz | 200.000 kHz | 6.38303 GHz | -65.24 dBm | -42.35dB | -2.44 dB
21,360 MHz | -11.680 MHz | 200.000 kHz | 6.39371 GHz | 65.27dBm | -42.38dB | -14.45dB
-11.680 MHz ~10.680 MHz 200.000 kHz 6.40340 GHz | -64.86 dBm -41.98 dB -23.64 dB
10.680 MHz 11.680 MHz 200.000 kHz 6.42660 GHz | -63.36 dBm -40.48 dB -22.14 dB
11,680 MHz 21.360 MHz 200.000 kHz 6.43629 GHz | -65.17 dBm -42.29 dB
21.360 MHz 32.040 MHz 200.000 kHz 6.44697 GHz | -65.17 dBm -42.28 dB
32,040 MHz 50.000 MHz 200.000 kHz 6.45798 GHz -65.04 dBm -42.16 dB
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Spectrum I |n§"
Ref Level 0.00 d8m Offset 16.62 dB Mode Sweep
Count 100/100
[[®1rm view
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CF 6.415 GHz 691 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
Peak Power -22.54 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,.040 MHz | 200.000 kHz | 6.37825 GHz | -65.08 dBm | -42.53 dB -2.53 dB
-32.040 MHz | -21.360 MHz | 200.000 kHz | 6.38303 GHz | -65.17 dBm -42.63 dB | -2.71dB
-21.360 MHz | -11.680 MHz  200.000 kHz 6.39371 GHz | -65.15 dBm -42.61dB -14.67 dB
-11.680 MHz -10.680 MHz = 200,000 kHz 6.40340 GHz | -64.51 dBm -41.96 dB -23.63 dB
10.680 MHz 11,680 MHz  200.000 kHz 6.42660 GHz | -62.86 dBm -40.32 dB -21.99 dB
11.680 MHz 21.360 MHz _ 200.000 kHz 6.43629 GHz | -65.08 dBm -42.53 dB -14.59 dB
21.360 MHz 32.040 MHz | 200.000 kHz 6.44697 GHz | -65.18 dBm -42.64 dB -2.72 dB
32.040 MHz 50.000 MHz = 200.000 kHz 6.44798 GHz -65.04 dBm -42.50 dB -2.50 dB
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Spectrum Emission Mask Standard: None
Peak Power -20.89 dBm RBW 200.000 kHz
| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,580 MHz | 200.000 kHz | 6.40220 GHz | -64.97 dBm | -44.08 dB | -4.08 dB
-32.580 MHz | -21,720 MHz | 200.000 kHz | 6.40249 GHz | -65.19 dBm | -44.31.dB | -4.39 dB
-21.720 MHz | -11,860 MHz | 200.000 kHz | 6.41335 GHz | -65.16 dBm | -44.27 dB | -16.33 dB
-11.860 MHz -10.860 MHz = 200,000 kHz 6.42322 GHz | -63.36 dBm -42.47 dB -24.14 dB
10.860 MHz 11.860 MHz | 200.000 kHz 6.44678 GHz | -65.11 dBm -44.22 dB -25.89 dB
11,860 MHz 21,720 MHz | 200.000 kHz 6.45650 GHz | -65.19 dém -44.30 dB -16.48 dB
21.720 MHz 32,580 MHz | 200.000 kHz 6.46751 GHz | -65.27 dém -44.39 dB -4.47 dB
32.580 MHz 50.000 MHz = 200.000 kHz 6.48304 GHz -65.16 dBm -44.28 dB -4.28 dB
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| Spectrum Emission Mask Standard: None
Peak Power -20.87 dBm RBW 200.000 kHz
I Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50,000 MHz -32,580 MHz | 200.000 kHz | 6.38652 GHz | -64.98 dBm | -44.12 dB -4.12 dB
-32.580 MHz | -21.720 MHz | 200.000 kHz | 6.40249 GHz | -65.07 dBm | -44.20 dB -4.28 dB
-21.720 MHz | -11.860 MHz ~ 200.000 kHz 6.41335 GHz | -65.10 dBm -44.24 dB -16.30 dB
-11.860 MHz -10.860 MHz = 200,000 kHz 6.42322 GHz | -62.86 dBm -41.99 dB -23.66 dB
10.860 MHz 11.860 MHz | 200.000 kHz 6.44678 GHz | -65.02 dBm -44.15 dB -25.82 dB
11.860 MHz 21,720 MHz | 200.000 kHz 6.45665 GHz | -65.14 dBm -44.28 dB -16.34 dB
21.720 MHz 32.580 MHz  200.000 kHz 6.46751 GHz | -65.28 dBm -44.42 dB -4.50 de
32.580 MHz 50.000 MHz = 200.000 kHz 6.47767 GHz -65.19 dBm -44.32 dB -4.32 dB
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Spectrum Emission Mask
Peak Power -21.12 dBm

Standard: None
RBW 200.000 kHz

| Rangelow | RangeUp | RBW | Frequency | PowerAbs Power Rel ALimit
-50,000 MHz -32,580 MHz = 200.000 kHz | 6.39320 GHz | -64.99 dBm -43.87 dB | -3.87 dB
-32,580 MHz -21.720 MHz | 200.000 kHz | 6.40249 GHz | -65.08 dBm | -43.96 dB -4.04 dB
21,720 MHz | -11.860 MHz | 200.000 kHz | 6.41335 GHz | 65.01dBm | -43.89dB | -15.95dB
-11.860 MHz ~10.860 MHz 200.000 kHz 6.42322 GHz | -62.48 dBm -41.36 dB -23.02 dB
10.860 MHz 11.860 MHz 200.000 kHz 6.44678 GHz | -64.77 dBm -43.64 dB -25.31 dB
11,860 MHz 21,720 MHz 200.000 kHz 6.45665 GHz | -65.15 dBm -44.02 dB -16.08 dB
21,720 MHz 32,580 MHz 200.000 kHz 6.46751 GHz | -65.23 dBm -44.10 dB -4.18 dB
32,580 MHz 50.000 MHz 200.000 kHz 6.47027 GHz -65.13 dBm -44.00 dB -4.01 dB
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| Spectrum Emission Mask
Peak Power -21.60 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.000 MHz -32,100 MHz = 200.000 kHz 6.39439 GHz -65.00 dBm -43.41dB | -3.41 dB
-32,100 MHz | -21,400 MHz | 200.000 kHz | 6.40297 GHz | -65.01 dBm -43.42 dB | -3.50 dB
-21.400 MHz | -11,700 MHz | 200.000 kHz | 6.41367 GHz | -65.15 dBm -43.55dB -15.61 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.42338 GHz | -62.70 dBm -41.10 dB -22.77 d8

10.700 MHz 11.700 MHz | 200.000 kHz 6.44662 GHz | -65.10 dBm -43.51 dB -25.18 dB
11,700 MHz 21,400 MHz | 200.000 kHz 6.45633 GHz | -65.28 dBm -43.68 dB -15.74 dB
21.400 MHz 32,100 MHz = 200.000 kHz 6.46703 GHz | -65.31 dém -43.72 dB -3.80 dB
32.100 MHz 50.000 MHz 200.000 kHz 6.46979 GHz -65.12 dBm -43.53 dB -3.53 dB
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